

DEMİRSOY DÖKÜM METAL İNŞAAT VE TİCARET LTD. ŞTİ.



TENSILE TEST RESULT/29.03.2017

TENSILE TEST RESULT/29.03.2017	
THREADED TUBE 48 MM	
T48	
5/M	
100 Tons	
Universal Testing Machine	
Shimadzu	
UH-F1000kNI	
Digital	
5mm/min	
21 C	
185,49	
After applying bending force on sample till the value of 185,49 kN, it was seen that bending came into occurence on the pipe where the bolt nut pass over. At the end of the experiment, there was no disentanglement on bolt nut. However, it was seen that the bolt nut was nut rotating freely	

This inspection certificate was provided electronically and is valid without signature

The Signed Original ia avaible at Demirsoy.

Inspecteur Stamp